EMERGENCY RESPONSE PLAN

LAKE WHATCOM WATER & SEWER DISTRICT

September 13, 2021

LAKE WHATCOM WATER & SEWER DISTRICT
1220 LAKEWAY DRIVE
BELLINGHAM, WASHINGTON 98229



EMERGENCY RESPONSE PLAN
LAKE WHATCOM WATER & SEWER DISTRICT

EMERGENCY RESPONSE PLAN
LAKE WHATCOM WATER & SEWER DISTRICT
The material and data in this report were prepared

under the supervision and direction of the undersigned.

LAKE WHATCOM WATER & SEWER DISTRICT

(o

Rich Munson
Engineering Technician/ Safety Officer

PAGE Il



PROMULGATION DOCUMENT

TO: District Employees DATE: September 13, 2021
FROM: Justin Clary, General Manager

RE: 2021 Emergency Response Plan
Lake Whatcom Water and Sewer District

This Emergency Response Plan is designed to ensure that the Lake Whatcom Water and
[...]
https://training.fema.gov/icsresource/icsforms.aspx
https://training.fema.gov/icsresource/icsforms.aspx

REFERENCES

AWIA. 2018. America’s Water Infrastructure Act of 2018. One Hundred Fifteenth Congtress of the
United States of America. January 3. Washington D.C.

LWWSD. 2020. Crisis Communication Plan. Lake Whatcom Water and Sewer District. November
3. Bellingham, Washington.

LWWSD. 2021a. Risk Assessment Summary Report—Water System. Lake Whatcom Water and
Sewer District. February 8. Bellingham, Washington.

LWWSD. 2021b. Risk Assessment Summary Report—Wastewater System. Lake Whatcom Water
and Sewer District. February 8. Bellingham, Washington.

Whatcom County. 2017. Whatcom County Emergency Management Plan. Whatcom County. March
1. Bellingham, Washington.



CHECKLISTS



EMERGENCY REPORTING CHECKLIST

CONTACTS & RESOURCES
CONTACT NAME UTILITY/ORGANIZATION NAME CONTACT INFORMATION
d\‘/’:ﬁ‘yiﬁeﬂ Whatcom County Sheriffs Offce | 36076.681"
Division of Emergency Management
Washington State Military https://mil.wa.gov/emergency-
Department management-division
Dave Brown WAWARN https://wawarn.org
Prospect 911
What-Comm 9

PLANNING RESOURCES:
not applicable

COORDINATION RESOURCES:

¢ Water/Wastewater Agency Response Network

* https://wawarn.org/members/notices.php

DOCUMENTATION RESOURCES:

Federal Funding for Utilities in National Disasters [FRWA]) (Fed FUNDS) (EPA)



https://mil.wa.gov/emergency-management-division
https://mil.wa.gov/emergency-management-division
https://wawarn.org/
https://wawarn.org/members/notices.php

REPORTING LEVELS & NOTIFICATIONS

1. INTERNAL REPORTING

] 1. District employee directly notifies their immediate supervisor
] 2. Supervisor reports emergency to General Manager or District Engineer
] 3. General Manager/District Engineer notifies Whatcom County Sheriff's Office Division of Emergency

Management Deputy Director

] 4. The District staff who is in charge will complete Activity Log (ICS 214)
https://training.fema.gov/icsresource/icsforms.aspx

] 5. Whatcom County Sheriff's Office Division of Emergency Management Deputy Director notifies the
Whatcom County Sheriff

] 6. The Whatcom County Sheriff or designee notifies and updates the County Executive.

2. EXTERNAL REPORTING AND NOTIFICATION

LEVEL 1 DISRUPTIVE EVENTS

[ ] Notification to the Whatcom County Sheriff's Office Division of Emergency Management should be made by
the General Manager or Engineering Technician/Safety Officer within three (3) days of the disruptive event via
email to wesodem@co.whatcom.wa.us.

[ ] This notification will use an ICS 213 form https:/training.fema.gov/icsresource/icsforms.aspx

[]  Notification to the Whatcom County Sheriff's Office Division of Emergency Management should be made by
the General Manager or Engineering Technician/Safety Officer by requesting contact from the Whatcom
Unified Emergency Coordination Center Duty Officer by contacting Prospect or What-Comm.

The Whatcom Unified Emergency Coordination Center Duty Officer will, depending upon the disruptive event,
make further notifications and arrange for appropriate response to support the District.

[]  This notification will use an ICS 213 form https://training.fema.qgov/icsresource/icsforms.aspx



https://training.fema.gov/icsresource/icsforms.aspx
https://training.fema.gov/icsresource/icsforms.aspx
https://training.fema.gov/icsresource/icsforms.aspx

[ ] Notification to the Whatcom County Sheriff's Office Division of Emergency Management should be made by
the General Manager or Engineering Technician/Safety Officer by requesting contact from the Whatcom
Unified Emergency Coordination Center Duty Officer by contacting Prospect or What-Comm.

[ ] This notification will use an ICS 213 form https:/training.fema.gov/icsresource/icsforms.aspx

[]  The Whatcom Unified Emergency Coordination Center Duty Officer will, depending upon the disruptive event,
make further notifications and arrange for appropriate response to support the requesting agency to include
activation of the Whatcom Unified Emergency Coordination Center if appropriate.

[]  The Whatcom County Sheriff's Office Division of Emergency Management will undertake notification of
Whatcom County Government and other external agencies.


https://training.fema.gov/icsresource/icsforms.aspx

EMERGENCY OPERATION CENTER CHECKLIST

ACTIVATION PHASE

] Determine appropriate level of activation based on situation as known.

] Mobilize appropriate personnel for the initial activation of the EOC.

] Respond immediately to EOC site and determine operational status.

[] Obtain briefing from whatever sources are available.

] Ensure that the EOC is properly set up and ready for operations.

] Ensure that an EOC check-in procedure is established immediately.

] Ensure that an EOC organization and staffing chart is posted and completed. (Form ICS 203)

] Communicate EOC activation with Whatcom County Sheriff's Office Division of Emergency
Management.

DE-ACTIVATION PHASE

] Deactivate assigned positions and close out logs.

] Notify the Whatcom County Sheriff's Office Division of Emergency Management of the planned de-
activation.

] Ensure that all required forms or reports are completed.

] Proclaim termination of the emergency response.



ANNEX 1

SYSTEM OVERVIEW



WATER SYSTEM OVERVIEW

Topic Description

PWS ID Number

95910 — South Shore (Geneva & Sudden Valley)

08118 — Eagleridge
52957 — Agate Heights
047828 - Johnson Well

Name and Address

Lake Whatcom Water and Sewer District
1220 Lakeway Dr.
Bellingham, WA 98229

Type of System

Water Utilities

Emergency Response Plan Administrator

Name: Rich Munson

Title: Engineering Technician / Safety Officer
Address: 1220 Lakeway Dr.

Phone: 360-296-4590

Alternate Emergency Response Plan
Administrator

Name: Justin Clary
General Manager

Address: 1220 Lakeway Dr.
Phone: 360-296-4578

Source of Supply

The District operates four distinct, Washington State Department of Health-permitted water

systems:

e South Shore (serving Geneva and Sudden Valley communities);

e Fagleridge;
e Agate Heights; and
e Johnson Well

These systems combined have approximately 4,100 service connections. All except Eagleridge and
Johnson Well have multiple pressure zones and standby storage (storage for Eagleridge is provided

by the City of Bellingham; the Johnson Well only serves two residences).

The District’s Sudden Valley water treatment plant supplies water from Lake Whatcom to the South
Shore system (Geneva and Sudden Valley areas). The District purchases water from the City of
Bellingham to supply the Eagleridge system. Water from an artesian well is treated by the District’s

Agate Heights water treatment plant and supplied to the Agate Heights system.

A map of pressure zones for each service area, as well as detailed system descriptions, are included

in the District’s Comprehensive Water Plan.




Treatment

Lake Whatcom Basin No. 3 of provides an excellent source of raw water. Many lake front
homeowners consume lake water through direct withdrawal without treatment. Lake Whatcom
provides a very stable source of raw water for the production of drinking water. The raw water
intake for the Sudden Valley Water Treatment Plant (SVWTP) is located at the foot of Morning
Beach Drive in Sudden Valley. The SVWTP, built in the early 1970s and upgraded in 1984 and again
in 1993 complies with the Surface Water Treatment Rule (SWTR). It is a four filter multi-media
direct filtration package plant system. The raw water is pumped into the plant through a 12-inch
diameter intake pipe that is 70 feet below the lake surface extending approximately 315 feet from the
shore into Basin No. 3. The water then undergoes coagulation, pre-chlorination, flocculation,
filtration, disinfection and pH control. The treated water leaves the plant and enters an external
reservoir for detention time, measured as the product of chlorine concentration and the contact
time, as required by SWTR. After remaining in the reservoir for the required time, the water is
pumped through two miles of transmission lines to three separate distribution reservoirs which
supply a gravity fed distribution system.

Coagulation

As a part of the 1993 upgrade of the SVWTP an in-line flash mixer was added. The coagulant
used is liquid alum (aluminum sulfate). A 1,700 gallon bulk storage tank inside the plant provides
approximately a nine month supply of alum. The coagulant is pumped from the bulk storage
tank to the flash mixer via a positive displacement chemical feed pump

Pre-chlorination

The SVWTP is equipped with a chlorine gas disinfection system. Pre-chlorination occurs in the
flocculation tank. The raw water is dosed to maintain a 0.10 to 0.20 mg/L level of chlorine. This
level is sufficient to maintain free chlorine residual throughout the treatment process.

Flocculation

After coagulation, the water enters a 10,000 gallon flocculation tank. The flocculation tank is
divided into three sections. At maximum capacity the water enters the top of the first section
and leaves via an overflow in the third section after approximately seven minutes.

Filtration: After flocculation the water enters a distribution trough that distributes the water to
four filters. Each filter has a maximum production capacity of 360 gallons per minute (gpm).
The filters are a multi-media type with 55 inches of media. The flocculated water enters a central
gullet in each filter and flows down through the filter media. The filtration rate may vary and is
controlled by throttling the raw water flow. The performance of the filters is monitored for head
loss, effluent turbidity and filter run time.

The backwash sequence is normally an automatic sequence manually initiated after a filtration
production cycle. The backwash sequence is normally controlled by a programmable logic
controller (PLC), if conditions warrant, a manually controlled sequence is controlled by the
operator. The filter operation is normally delayed for 1 — 4 hours following completion of the
backwash cycle to allow the filter media to settle. When the filtration process is commenced all
filters are filtered to waste for 20 to 27 minutes which eliminates the turbidity spike encountered
whenever filters are returned to production. The filters are not put into production until the
turbidity is below 0.10 nephelometric turbidity units (NTU) normally they are well below this
level and into optimal production 0.025 to 0.035 NTU within an hour after start up.



Disinfection

The SVWTP is equipped with a chlorine gas disinfection system. Chlorination of the water is
administered through Venturi type injectors. Pre-filtration chlorination takes place in the
flocculation tank.

pH Control: Sodium carbonate in the form of dense soda ash is added for pH control. Soda ash
in an aqueous solution is injected by positive displacement pump at a measured dosage rate into
the influent line of the clearwell. The finished water is transferred to a 225,000 gallon reservoir.
The reservoir was constructed in 1993 to comply with chlorine contact time requirements of the
SWTR. The finished water is then ready for transmission to reservoirs and distribution.

Storage

The District’s water storage facilities are summarized in the table below:

District Reservoir Characteristics

Reservoir Capacity(gal.) Material Approx. Base Elev. Approx. Diam. (ft)
(msl) Top Elev.
SV Div. 7 1,000,000 Welded steel 669 703 70
SV Div. 22 500,000 Welded steel 800 835 48
SV Div. 22 #2 625,000 Welded steel 800 835 48
SV Div. 30 150,000 Welded steel 1,025 1,070 25
Geneva 500,000 Welded steel 600 635 48
AHWTP 80,000 concrete 552 567 30
LWRTC 105,700 concrete 826 846 30
Water Plant CT 160,000 welded steel 336 360 20

Transmission and Distribution

Major transmission and distribution pipelines in the District are comprised primarily of 6-inch
through 12-inch diameter water mains. The District transmission mains convey treated water to the
District’s reservoirs. The District has detailed drawings of the entire water system. Full-size drawings
are located at the District office and half-size sets are kept in each District maintenance truck.

Pressure Reducing Valves (PRYV)

The District has numerous pressure reducing stations. The South Shore system has 55 and Agate
Heights system has three (3). All are looped except for the Agate Heights system PRV station,
and most have two parallel PRVs in the station including Agate Heights system PRV station.

SEWER SYSTEM OVERVIEW
Sewage Basins

The District has two basic sewer service areas: South Shore and North Shore. All wastewater is
collected and pumped into the City of Bellingham’s sewer system. The District operates 28 sewer lift
stations, with 13 outfitted with dedicated emergency standby power. The District also operates a
700,000-gallon sewage detention basin in Sudden Valley. The sewer system also includes one siphon
and 28 air release valves. Drainage basins for each service area are shown on the map below. More
detailed system descriptions are included in the District’s Comprehensive Sewer Plan.



Lake Whatcom Water and Sewer District Wastewater Drainage Basins



Sewer Mains

The District sewer mains are constructed of three types of pipes: vitrified clay pipe (VCP), polyvinyl
chloride (PVC), and cast iron.

VCP is made from a blend of clay and shale that has been subjected to high temperature to
achieve vitrification, a process which results in a hard, inert ceramic. VCP is commonly used in
gravity sewer collection mains because of its long life and resistance to almost all domestic and
industrial sewage, particularly the sulfuric acid that is generated by hydrogen sulfide.

PVC pipe is made from a plastic and vinyl combination material. The pipe is durable, hard to
damage, and long lasting. They do not rust, rot, or wear over time. Due to the ability of PVC
pipe to withstand extreme movement and bending, it is also increasingly used in earthquake
prone areas; it can withstand the rigorous shaking of the earth without experiencing any damage.

Cast iron pipe is a pipe which has had historic use as a pressure pipe for transmission of water,
gas and sewage, and as a water drainage pipe during the 19th and 20th centuries. It comprises
predominantly a gray cast iron tube and was frequently used uncoated, although later coatings
and linings reduced corrosion and improve hydraulic flow.

CRITICAL FACILITIES

Facility Location

Function
10”Giesbricht Well 3330 Sunny Cove Ct Water supply source for Agate Heights
6"Giesbricht Well 3330 Sunny Cove Ct Backup water supply source for Agate Heights
Administration Office 1220 Lakeway Dr. Secondary EOC
Afternoon Beach 22 Morning Drive Primary sewer lift station
Agate Bay 2516 North Shore Rd. Primary sewer lift station
Agate Height RES 3400 Agate Heights Rd Water reservoir for Agate Heights
Agate Heights WTP 3330 Sunny Cove Court Primary water treatment plant for Agate Heights
Airport 2376 Lake Whatcom Blvd Primary sewer lift station
Austin Creek 8 Acorn Pl Secondary sewer lift station
Beecher Booster 4748 Columbus Ave Primary water booster station
Beaver 2349 Lake Louise Road Primary sewer lift station
Boulevard 2582 Lake Whatcom Blvd. Secondary sewer lift station
Cable 2986 Lake Whatcom Blvd. Primary sewer lift station
Camp Firwood 1744 Lake Whatcom Blvd Secondary sewer lift station
Dellesta Park 2111 North Shore Dr. Secondary sewer lift station
Detention Tank 2022 Lake Whatcom Blvd 718,000 gallon sewage storage
District Office 1010 Lakeview Street Emergency Operations Center
Div 30 Reservoir 5 Loganberry Lane Primary water reservoir
Div. 22 Reservoir 10 Water Tower Ct Primary water reservoir
Div. 22 #2 Reservoir 10 Water Tower Ct Primary water reservoir
Div. 30 Booster 1750 Lake Whatcom Blvd Primary water booster station
Div. 7 Reservoir 57 Grandview Ln Primary water reservoir
Eagleridge Booster 2029 Northshore Road Primary water booster station
Edgewater 1730 Edgewater Lane Secondary sewer lift station


